@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7138.65 MHz, 70.51 dBuVv/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 1919 VR 3 T2 A 5.7139.00 MHZ, '53.02 dBuV/m
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Plot 7-766. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
P ASS ég;;g%lgw RBW: 1MHZ  peak: 5918.00 MHz, 60.93 dBuV/m
Pagk Offeet: 15508 SWT: 1.01ms _Avg: 5923.60 MHz, 48.89 dBuV/m
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Plot 7-767. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7128.15 MHz, 64.57 dBuV/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 182 VR 3 T2 A 4.7297.90 MHZ, '52.71 dBuV/m
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Plot 7-768. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU484)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 272 of 324

1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

7.7.6  Antenna 5b Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: l6.5qs VBW: 3 MH% Peak: 5870.20 MHz, 58.17 dBpV/m

Peak Offset: 15,998 SWT: 1.01ms__Avg: 5910.20 MHz, 47.23 dBuV/m
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Plot 7-769. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

fuerage Trace RBW:1MHz  pegk: 7139.00 MHz, 70.57 dBuV/m
Peak Trace. VBW: 3 MH ' : Y- H
PASS avg, ofiset 1930 VR 3 T2 A 4.7138.60 MHZ, 50.94 dBuV/m
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Plot 7-770. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5922.60 MHz, 66.38 dBuV/m
pug ek 16098 SWT: 1.01ms  Avg: 5921.80 MHz, 52.29 dBuV/m
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Plot 7-771. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

fuerage Trace RBW:1MHz  pegk: 7125.00 MHz, 66.45 dBuV/m
Peak T ce VBW: 3 MH . . ’ . K
PASS avg, offset 1820 VR 3 T2 A 4.7125.00 MHZ, 53.13 dBuV/m
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Plot 7-772. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU996)
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@ element

7.7.7  Antenna 5b Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@S&S?s%et: L6.4qs VBW: 3 MH% Peak: 5870.10 MHz, 60.80 dBpV/m

Peak Offset: 15.998_SWT: 1.01ms__Avg: 5869.20 MHz, 47.56 dBpuV/m
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Plot 7-773. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7217.70 MHz, 66.29 dBuV/m
Peak Trace VBW: 3 MH : : 10 A y
PASS avg, Offset 18208 YN D T2 Avg: 7219.05 MHz, 49.40 dBuV/m
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Plot 7-774. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

févelr(a_lt__;e Trace
PASS AVQ. Offset: 16.8d8 YBW: 3 MHz

Peak Offset: 16.0dB8 SWT: 1.01ms

MCS11

3 Meters

6025MHz

15

RBW: 1 MHz  pegk: 5907.90 MHz, 78.93 dBuv/m

Avg: 5908.35 MHz, 63.99 dBuV/m
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Plot 7-775. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

fuerage Trace RBW:1MHz  pegk: 7128.60 MHz, 81.50 dBuVv/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 1950 VR 3 T2 Ay4.7127.70 MHZ, '65.20 dBuV/m

140

120

100 A

80

Field Strength (dBuV/m)

60

Aa,
:""“"-\n A e i e Lo e

40 4

6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

Plot 7-776. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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@ element

7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@S&S?s%et: 1s.5qs VBW: 3 MH% Peak: 5877.60 MHz, 60.03 dBpV/m

Peak Offset: 15.8d8_SWT: 1.01ms__Avg: 5883.90 MHz, 48.54 dBpuV/m
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Plot 7-777. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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@ element

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7095MHz

229

PASS fverage Trace RBW: 1 MHz  pegk: 7128.90 MHz, 62.78 dBuV/m

Avg.

Trace :
Offset: 20.4dg  YBW: 3 MHz
Peak Offeet: 19.8d8 SWT: 1.01ms

Avg: 7248.00 MHz, 51.14 dBuV/m
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Plot 7-778. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU26)
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MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
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Test Dates:

EUT Type:

5/30/2022 - 9/16/2022 Tablet Device
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@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5891.40 MHz, 60.17 dBuV/m
pug ek 10198 SwT: 1.01ms  Avg: 5876.40 MHz, 48.57 dBuV/m
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Plot 7-779. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

PASS ’égg’ﬁ%iﬁm Rew:1MHz  Peak: 7249.50 MHz, 62.12 dBpV/m
pug; Qfeet: 20298 SWT: 1.01ms  Avg: 7269.60 MHz, 50.93 dBuV/m
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Plot 7-780. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU242)
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@ element

7.7.9 Antenna 4a Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5914.15 MHz, 60.47 dBpV/m

Peak Offset: 15.7d8_SWT: 1.01ms__Avg: 5899.10 MHz, 48.88 dBpuV/m
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Plot 7-781. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7221.60 MHz, 64.00 dBuV/m
Peak T ce VBW: 3 MH . . ’ . K
PASS avg, ofiset 1930 VR 3 T2 A 4.7298 .95 MHZ, 52.87 dBuV/m
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Plot 7-782. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

PASS ég;;gﬁﬁgw REw:1MHz  Peak: 5918.00 MHz, 59.87 dBuV/m
pug ek 16198 SwT: 1.01ms  Avg: 5885.80 MHz, 48.64 dBuV/m
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Plot 7-783. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIlI Band 5 — RU484)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7288.45 MHz, 63.66 dBuV/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg ofiset 17998 VR 3 T2 A g.7287.75 MHzZ, 52.41 dBuV/m
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Plot 7-784. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIlI Band 8 — RU484)
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@ element

7.7.10 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: L6.4qs VBW: 3 MH% Peak: 5878.20 MHz, 58.02 dBpV/m

Peak Offset: 15.8d8_SWT: 1.01ms__Avg: 5837.00 MHz, 47.00 dBuV/m
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Plot 7-785. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

PASS ’égg"ﬁglg“e Rew: 1MHz  Peak: 7139.00 MHz, 62.13 dBpV/m
Pag Ot 15308 SWT: 1.01ms _Avg: 7139.40 MHz, 48.18 dBuV/m
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Plot 7-786. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

P ASS ég;;gﬁﬁgw REWw:1MHz  Peak: 5922.20 MHz, 63.64 dBuV/m
pug ek 16098 SWT: 1.01ms  Avg: 5922.60 MHz, 50.80 dBuV/m
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Plot 7-787. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIlI Band 5 — RU996)
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@ element

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS e OFfast: 18.2ap  VBW: 3 MHz

Peak Offset: 17.7dB8 SWT: 1.01ms

MCS11

3 Meters

7025MHz

215

Average Trace

RBW: 1 MHz  pegk: 7125.00 MHz, 63.83 dBuV/m

Avg: 7125.40 MHz, 50.08 dBuV/m
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Plot 7-788. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIlI Band 8 — RU996)

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090028-22-R3.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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7.7.11 Antenna 4a Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5870.10 MHz, 59.07 dBpV/m

Peak Offset: 15.998_SWT: 1.01ms__Avg: 5795.40 MHz, 47.24 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7258.20 MHz, 59.01 dBuv/m
Peak Trace VBW: 3 MH : : nwy y
PASS avg Offset 18308 YN D T2 Avg: 7182.60 MHz, 48.13 dBuV/m
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Plot 7-790. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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@ element

RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

fufpe e RBWi1MHZ - peak: 5921.85 MHz, 74.63 dBpV,
PASS oo OFfast: 16.808  VBW: 3 MHz €a Z, uV/m

Peak Offset: 16.0d8_SWT: 1.01ms__Avg: 5909.25 MHz, 59.31 dBuV/m
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Plot 7-791. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7128.15 MHz, 79.16 dBuVv/m
Peak Trace VBW: 3 MH : : Ve y
PASS avg,Offset 18508 YN D T2 Avg: 7128.60 MHz, 64.79 dBuV/m
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Plot 7-792. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU996x2)
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@ element

7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@S&S?s%et: 1s.5qs VBW: 3 MH% Peak: 5910.30 MHz, 60.59 dBpV/m

Peak Offset: 15.7d8_SWT: 1.01ms__Avg: 5877.90 MHz, 48.53 dBpuV/m
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Plot 7-793. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

PASS ’égg’ﬁ%iﬁm Rew:1MHz  Peak: 7167.00 MHz, 62.59 dBpV/m
PG Afeet: 20398 SWT: 1.01ms  Avg: 7272.30 MHz, 51.44 dBuV/m
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Plot 7-794. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU26)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 298 of 324

1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5902.20 MHz, 60.29 dBuV/m
pug sk 18198 SwT: 1.01ms  Avg: 5922.60 MHz, 48.74 dBuV/m

140 4
£ 120
>
o
m
£ 100 1
<
)
o
c
L 80
+
n
o
T 60 s —
bt rmsmprrryssis gt Fapre e b /. B s daden Bt et e e b
40 A
5775 5805 5835 5865 5895 5925 5955 5985 6015 6045 6075
Frequency (MHz)
Plot 7-795. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS PeakTioce’ © gEW: 1MHz - peak: 7265.80 MHz, 64.02 dBuV/m
bodi Dffeet: 17 748 SWT: 1.01ms Avg: 7322.60 MHz, 52.90 dBpV/m
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Plot 7-796. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU242)
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@ element

7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5834.70 MHz, 60.28 dBpV/m

Peak Offset: 15.6d8_SWT: 1.01ms__Avg: 5902.95 MHz, 48.91 dBuV/m
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Plot 7-797. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

PASS ’égg"ﬁglg“e Rew:1MHz  peak: 7157.55 MHz, 64.21 dBpV/m
Pag Ot 157408 SWT: 1.01ms _Avg: 7296.50 MHz, 52.94 dBuV/m
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Plot 7-798. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU26)
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@ element

RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

PASS ég;;gﬁﬁgw REw:1MHz  Peak: 5920.80 MHz, 61.67 dBuV/m
pug ek 16998 ST 1.01ms  Avg: 5924.65 MHz, 49.39 dBuV/m
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Plot 7-799. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

pudiage llace RBW:1MHz - pegk: 7127.80 MHz, 64.73 dBpV/m
Peak Trace VBW: 3 MH : ' ‘= A Y
PASS avg Offset 17808 YN D T2 Avg: 7284.95 MHz, 52.22 dBuV/m
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Plot 7-800. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU484)
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7.7.14 SDM Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: l6.5qs VBW: 3 MH% Peak: 5921.40 MHz, 58.31 dBpV/m

Peak Offset: 16,08 SWT: 1.01ms__Avg: 5863.00 MHz, 47.29 dBuV/m
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:

Channel:

Average Trace

PASS e OFfast: 18,308 VBW: 3 MHz

Peak Offset: 17.8dB8 SWT: 1.01ms

RBW: 1 MHz  pegk: 7138.60 MHz, 70.81 dBuV/m

Avg: 7139.00 MHz, 51.08 dBuV/m
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Plot 7-802. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5923.00 MHz, 66.66 dBuV/m
pug ek 16098 SWT: 1.01ms  Avg: 5919.80 MHz, 52.43 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

fuerage Trace RBW:1MHz  pegk: 7125.00 MHz, 65.03 dBuV/m
Peak T ce VBW: 3 MH . . ’ . K
PASS avg, ofiset 1820 VR 3 T2 A 4.7125.00 MHZ, 51.58 dBuV/m
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7.7.15 SDM Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz

Channel: 15

RBW: 1 MH .
PASS & i e an VBW S Mz Peak: 5869.65 MHz, 61.16 dBuv/m

Avg.

Peak Offset: 15.9dB SWT: 1.01ms

Avg: 5868.75 MHz, 47.79 dBuV/m
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FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: P 309 of 324
1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device agestvo

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

pudiage llace - RBW:1MHz  pegk: 7219.95 MHz, 64.89 dBuV/m
Peak Trace VBW: 3 MH : - "1a = y
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RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

P ASS f;ggm;;ggw REw:1MHz  Peak: 5907.90 MHz, 79.80 dBuV/m
pug ek 16898 SWT: 1.01ms  Avg: 5907.90 MHz, 63.44 dBuV/m

140 A
E 120 -
=
o
m
Z 1004
<
)
o
c
L 804
+
n
o
[
iz 60
|
40 ~
5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)
Plot 7-807. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 311 of 324
1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

fuerage Trace RBW:1MHz  pegk: 7128.15 MHz, 80.85 dBuV/m
Peak Trace. VBW: 3 MH ' : » OV H
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Plot 7-808. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.8 Radiated Spurious Emissions — Below 1GHz
§15.209; RSS-Gen [8.9]

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive
antenna while the EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate
frequencies. All data rates and modes were investigated for radiated spurious emissions. Only the radiated
emissions of the configuration that produced the worst case emissions are reported in this section.

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR
and Table 7 of RSS-Gen (8.10) must not exceed the limits shown in Table 7-124 per Section 15.209 and

RSS-Gen (8.9).

Field Strength

Measured Distance

Frequency [uV/m] [Meters]
0.009 — 0.490 MHz 2400/F (kHz) 300
0.490 — 1.705 MHz 24000/F (kHz) 30

1.705 — 30.00 MHz 30 30

30.00 — 88.00 MHz 100 3
88.00 — 216.0 MHz 150 3
216.0 - 960.0 MHz 200 3
Above 960.0 MHz 500 3

Table 7-124. Radiated Limits

Test Procedures Used

ANSI C63.10-2013

Test Settings

Quasi-Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

2L T S

Trace was allowed to stabilize

Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)

VBW = 300kHz

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

N o o s wDd e

Trace was allowed to stabilize

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090028-22-R3.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 313 of 324

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Test Setup
The EUT and measurement equipment were set up as shown in the diagrams below.
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Figure 7-6. Radiated Test Setup < 30MHz
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Figure 7-7. Radiated Test Setup < 1GHz
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Test Notes

1.

All emissions lying in restricted bands specified in §15.205 and RSS-Gen (8.10) are below the limit shown
in Table 7-124.
The broadband receive antenna is manipulated through vertical and horizontal polarizations during the
tests. The EUT is manipulated through three orthogonal planes. For below 30MHz the loop antenna was
positioned in 3 orthogonal planes (X front, Y side, Z top) to determine the orientation resulting in the worst
case emissions.
This unit was tested with its standard battery.
The spectrum is investigated using a peak detector and final measurements are recorded using CISPR
guasi peak detector on emissions that were within 6dB of the limit.
Emissions were measured at a 3 meter test distance.
Emissions are investigated while operating on the center channel of the mode, band, and modulation that
produced the worst case results during the transmitter spurious emissions testing.
No spurious emissions were detected within 20dB of the limit below 30MHz.
The results recorded using the broadband antenna is known to correlate with the results obtained by
using a tuned dipole with an acceptable degree of accuracy. The VSWR for the measurement antenna
was found to be less than 2:1.
Both configurations below were investigated, and the worst case has been reported.

a. EUT powered by AC/DC adaptor via USB-C cable with wire charger

b. EUT powered by host PC via USB-C cable with wire charger

10. All antenna configurations were investigated and only the worst case is reported.

11. The unit was tested with all possible modes and only the highest emission is reported.

Sample Calculations

Determining Spurious Emissions Levels

o Field Strength Level gsuvim = Analyzer Level [gsm) + 107 + AFCL [dB/m]
o AFCL @wem = Antenna Factor sm) + Cable Loss gg) - Preamp Gain ds

o Margin g = Field Strength Level gsuvim) — Limit [@uvim)
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